UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-WAVEPRO
ISED ID 6545A-WAVEPRO
Equipment Under Test Wave-Pro

Test Report Serial Number | TR8076 01
Date of Test(s) 19-21 July 2022

Report Issue Date 4 May 2023

Test Personnel

Testing performed by ’ /s g

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National Voluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2023. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2023. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

1 Wave-Pro UNII-2
1.1 UNII-2A Summary

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5300.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5300.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5335.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5335.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5300.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5300.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5325.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5325.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5300.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5300.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5305.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5305.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 24.0 160.000000 | PASS
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UNIFIED
W] COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 21.200000 5249.450000 5270.650000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 -7.7 | PASS
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UNIFIED
COMP
LABORATORY

427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (%)
5260.000000 8.0 24.0 8.0 85.917 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Max level of analyzer (-7.4 dBm) more than 28.0 dB below the nominal power level.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5251.485149 | -7.415 11.0 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ports

Port | State
1 | used
2 | used

PSD Connector 1

Spectrum I ?

Ref Level 0.00 dém @ RBW 1 MHz

Att 20 dB @ SWT 2ms @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100
@ 1Rm AvgPwr
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Date: 18.JUL.2022 2

PSD Connector 2
Spectrum l [§]

Ref Level 0.00 dém ® RBW 1 MHz

Att 20dB @ SWT 2ms @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100

@ 1Rm AvgPwr
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Measurement
Setting Instrument Value Target Value

Start Frequency 5.25000 GHz 5.25000 GHz

Stop Frequency 5.27000 GHz 5.27000 GHz

Span 20.000 MHz 20.000 MHz

RBW 1.000 MHz <=1.000 MHz

VBW 3.000 MHz >=3.000 MHz

SweepPoints 101 ~40

Sweeptime 2.020 ms 2.020 ms

Reference Level 0.000 dBm 0.000 dBm

Attenuation 20.000 dB AUTO

Detector RMS RMS

SweepCount 100 100

Filter 3dB 3dB

Trace Mode Average Power Average Power

Sweeptype FFT AUTO

Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.100000 5250.450000 5269.550000

DUT Frequency Result
(MHz)
5260.000000 | PASS

(continuation of the "99 % Bandwidth" table from column 6 ...)
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 % Bandwidth
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5300 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 21.600000 5289.050000 5310.650000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5300.000000 -8.7 | PASS
26 dB Bandwidth
-10T
20T
g 1
)
T 30T
T‘% -+
= 40T
-50- 21.600 MHz
5270 5280 5290 5300 5310 5320 5330
Frequency in MHz
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UNIFIED

COMPLIANCE

LABORATORY
Bandwidth

Spectrum |

Ref Level 10.00 dBm
b Att 20 de
SGL Count 500/500

@® 1Pk Max

427 West 12800 South, Draper, UT 84020

(=)
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SWT 38 ps @ VBW 300 kHz Mode Auto FFT

0 dém

-10 dBm

-20 dBm

-30 dBm

-40 dBém

-50 dBm

-60 dBm

-70 dBém

-80 dém

CF 5.3 GHz 600 pts Span 60.0 MHz

L L J

Date: 18.JUL.2022 23:27:44

Occupied Channel Bandwidth 99% (5300 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 19.100000 5290.450000 5309.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5300.000000 | PASS

TR8076 Wave-Pro FCC 15.407 UNII-2_ Annex
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UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

99 % Bandwidth

Level in dBm

5280 5285 5290 5295 5300 5305 5310 5315 5320
Frequency in MHz
Bandwidth
Spectrum | I u%’ I
Ref Level 10.00 dém @ RBW 200 kHz
o Att 20dB  SWT 28.5pus @ VBW 1 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
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Date: 18.JUL.2022 23:28:37
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5335 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5335.000000 21.700000 5324.350000 5346.050000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result

(MHz) (dBm)
5335.000000 -8.2 | PASS
26 dB Bandwidth
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UNIFIED
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LABORATORY

\,

427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5335 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5335.000000 19.200000 5325.350000 5344.550000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5335.000000 | PASS
99 % Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

\,

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 40.200000 5249.975000 5290.175000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 -8.1 | PASS
26 dB Bandwidth
-10T
-20
g
& ]
=
£ 30T
o
z 1
-
_40-WW‘/ W
-50T
5210 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Bandwidth
Ref Level 10.00 dém & RBW 300 kHz
jo ALt 20d8 SWT 50.6 ps @ VBW S00 kHz Mode Auto FFT
SGL Count S00/500
[@ 1Pk Max
0 de
-10 d&
20 dB:
RS, [T TN PRY I RERTET Sy
R
-40 des T
| |
d | |
-50 T ',
048 il \
et W SN SE (TP | s 2 YTy, PRRERRYA TE IV
-70 dB:
-80 d8
CF 5.27 GHz 800 pts Span 120.0 MHz

QI ve

TR8076 Wave-Pro FCC 15.407 UNII-2_ Annex Page 13 of 52

PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 37.750000 5251.125000 5288.875000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5270.000000 | PASS

99 % Bandwidth

o
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5300 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 40.200000 5279.975000 5320.175000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5300.000000 9.1 | PASS

26 dB Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5300 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 37.750000 5281.125000 5318.875000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5300.000000 | PASS

99 % Bandwidth

.
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°
g
=
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Frequency in MHz

Bandwidth
Spectrum @

Ref Level 10.00 dBm @ RBW 500 kHz

jo At 20dB SWT 189ps @ VBW 2MHz Mode Auto FFT
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@ 1Pk Max
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"
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5325 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5325.000000 39.900000 5305.125000 5345.025000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5325.000000 -7.7 | PASS

26 dB Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5325 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5325.000000 37.750000 5306.125000 5343.875000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5325.000000 | PASS

99 % Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 82.500000 5248.750000 5331.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 -6.8 | PASS
26 dB Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 77.500000 5251.250000 5328.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5290.000000 | PASS

99 % Bandwidth

-0t W‘W/\"W\“\/\/WW

Level in dBm

5210 5220 5240 5260 5280 5300 5320 5340 5360 5370
Frequency in MHz

Bandwidth
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% UNIFIED
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LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5300 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 83.000000 5258.250000 5341.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5300.000000 -6.9 | PASS

26 dB Bandwidth

20T

Level in dBm

-30T

5180 5200 5250 5300 5350 5400 5420
Frequency in MHz

Bandwidth

Ref Level 10.00 d&m & RBW 1 MHz
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SGL Count S00/S00
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5300 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 77.500000 5261.250000 5338.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5300.000000 | PASS

99 % Bandwidth

]0 LSV RNEAATA VAN A TR

Level in dBm

5220 5240 5260 5280 5300 5320 5340 5360
Frequency in MHz

Bandwidth

(Spectrum | (=)

Ref Level 10.00 d8m @ RBW 1 MHz
jo Att 20de  SWT 22.9 ys @ VBW 3 MHz
SGL Count S00/500

@ 1Pk Max

Mode Auto FFT

CF 5.3 GHz 320 pts

)| GRIRNNEDD W

Span 160.0 MHz
.

5380
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LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5305 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5305.000000 83.000000 5263.250000 5346.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5305.000000 -7.1 | PASS
26 dB Bandwidth
0T
-10T
£ ot
o
8
% -30T
-
5185 5250 5300 5350 5400 5425
Frequency in MHz
Bandwidth
Ref Level 10.00 dém ® RBW 1 MHz
o ALt 20 de SWT 32.4 ys @ VBW 2 MHz Mode Auto FFT
SGL Count S00/500
@ 1Pk Max
0 dB.
-10 df
20 dl - Ty
}V‘\‘A" AN AT, ""'fﬂ‘
-30 dé “ ]!
40 d 1 |
{ 1
s0d I }
A A AL = Aarannn s ANV, a -_r"h/A..x,. "
70 dét
-80
CF 5.305 GHz 480 pts Span 240.0 MH2z
) QI we
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LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5305 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5305.000000 77.500000 5266.250000 5343.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5305.000000 | PASS

99 % Bandwidth

g
/M -
<
8
°
5 -
-
5225 5240 5260 5280 5300 5320 5340 5360 5385

Frequency in MHz

Bandwidth

Spectrum [E'P]

Ref Level 10.00 dBm @ RBW 1 MHz

jo Att 20d8 SWT 229 ys @ VBW 3 MHz Mode Auto FFT
SGL Count S00/500
@ 1Pk Max

0

-10 dém

.20 d8

30 dBi | \

40 dém

-50 dBm - i\

nmand [TV MAA A AN A A
“60 der : .

.70 d8

-80 d8

CF 5.305 GHz 320 pts Span 160.0 MHz
— "
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Emission Bandwidth 26 dB (5250 MHz; 24.000 dBm; 160 MHz)

427 West 12800 South, Draper, UT 84020

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 166.000000 5167.500000 5333.500000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5250.000000 -4.8 | PASS
26 dB Bandwidth
st
ot
10T
é 1
£ 07
K
-30T
-; AN WA AN st ALY _ Wﬂ}wnwlw/
-40+
5010 ' 51:2)0 ' 52'00 53;}0 ' 54;)0 ' 54:)0
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm ® RBW 2 MHz
o ALt 20 d8 SWT 1ms & VBW 3 MHz Mode Auto Sweep
SGL Count 500/500
@ 1Pk Max
0 dB
-10 dB
204 T s e
-30 d8 / 1,
| [
| |
-50 dB: "’ 'l‘
e AANAA I g b AL AN A A e
-60 dB:
-70 dB
-80 dB
CF 5.25 GHz 480 pts Span 480.0 MHz )
)i [T
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5250 MHz; 24.000 dBm; 160 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 156.000000 5172.500000 5328.500000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5250.000000 | PASS
99 % Bandwidth
oT
g
3
156.000MHz
5090 C s s s S0 5% a0

Frequency in MHz

Bandwidth

Spectrum

&)

Ref Level 10.00 d8m * RBW 2 Mz
o ALt 20dB  SWT 328 us » VBW 10 Mz  Mode Auto FFT
SGL Count S00/500
[@ 1Pk Max

CF 5.25 GHz 320 pts Span 320.0 MHz
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COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

1.2 UNII-2C Summary

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5485.000 24.0 20.000000 | PASS
RF output power 5485.000 24.0 20.000000 | PASS
Power Spectral Density 5485.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5485.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5710.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5495.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5495.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5700.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5700.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5515.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5515.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5680.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5680.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5570.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5570.000 24.0 160.000000 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5485 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5485.000000 21.600000 5474.050000 5495.650000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5485.000000 -8.5 | PASS

26 dB Bandwidth

-10T
-20T
=]
g
= -30T
3 1
3 -4O-W W
. 25wz |
5455 5460 5470 5480 5490 5500 5510 5515
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm ® RBW 200 kHz
o At 20d8  SWT 38 ys @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0d8m
-10 der
-20 d
[t M VS RIS ]
-30 dBm rl / ]
I |
~40 dém rl \
/ \
S50 dBm "' ‘1
/ W
A "
60 dB: - -
'.:')..,\wﬁ, s \.-.»-A;‘,“’J b’"\,,\A. TV T S ‘\_l_-:l.ﬂ,
-70 dém
-80 d
CF 5.485 GHz 600 pts Span 60.0 MHz
)y (NN wo
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QJ COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.45500 GHz 5.45500 GHz
Stop Frequency 5.51500 GHz 5.51500 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5485 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5485.000000 7.6 24.0 7.6 85.942 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ys 1.000 ys

Power Spectral Density (5485 MHz; 24.000 dBm; 20 MHz)

Customized settings.
Max level of analyzer (-7.5 dBm) more than 28.0 dB below the nominal power level.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) | Max
(dBm)
5485.000000 5493.514851 -7.472 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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PSD Connector 1

Spectrum I I'g'l

Ref Level 0.00 dBm @® RBW 1 MHz

Att 20dB @ SWT 2ms @ VBW 3 MHzZ Mode Auto FFT
SGL Count 100/100

@ 1Rm AvgPwr

-10 dBm

-20 dém

,&3...

-40 dem

-50 dém

-60 dém

-70 dém

-80 dém

-90 dém

CF 5.485 GHz

101 pts Sgan 20.0 MHz
] L

Date: 18.JUL

.2022 23:56:57

PSD Connector 2

Spectrum I lmv."l

Ref Level 0.00 dBm ® RBW 1 MHz

Att 20dB @ SWT 2ms @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100

@ 1Rm AvgPwr

-10 dem

-20 dém

P | SR
=30 dBm

-40 dém

-50 dém

-60 dém

-70 dem

-80 dém

-90 dBm

CF 5.485 GHz 101 pts sEan 20.0 MHz
L j L J L

Date: 18.JUL.2022 23:57:02
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Measurement
Setting Instrument Value Target Value

Start Frequency 5.47500 GHz 5.47500 GHz

Stop Frequency 5.49500 GHz 5.49500 GHz

Span 20.000 MHz 20.000 MHz

RBW 1.000 MHz <=1.000 MHz

VBW 3.000 MHz >=3.000 MHz

SweepPoints 101 ~40

Sweeptime 2.020 ms 2.020 ms

Reference Level 0.000 dBm 0.000 dBm

Attenuation 20.000 dB AUTO

Detector RMS RMS

SweepCount 100 100

Filter 3dB 3dB

Trace Mode Average Power Average Power

Sweeptype FFT AUTO

Preamp off off

Occupied Channel Bandwidth 99% (5485 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5485.000000 19.100000 5475.450000 5494.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5485.000000 | PASS

99 % Bandwidth

Level in dBm

54770 5475 5480

5485

5490 5495 5500 5505

Frequency in MHz

TR8076 Wave-Pro FCC 15.407 UNII-2_ Annex

Page 31 of 52

PROPRIETARY



UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Bandwidth
Spectrum | ll.'gl]
Ref Level 10.00 dBm @ RBW 200 kHz
o Att 20dB  SWT 28.5pus @ VBW 1 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
-10 dBm
-20 dBm

-30 dém / \
-40 dBm

-50 dBm ]j \\

-60 dBm M -~

-70 dém
-80 dem
CF 5.485 GHz 400 pts Span 40.0 MHz
L L J GIRNREND wa
Da 18.JUL.2022 23:57:16
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.46500 GHz 5.46500 GHz
Stop Frequency 5.50500 GHz 5.50500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 21.700000 5588.950000 5610.650000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 -7.7 | PASS

-20T

-30T

Level in dBm

=501

26 dB Bandwidth

S SR

5570

Bandwidth

Spectrum I

5580

5590

5600

5610 5620

Frequency in MHz

(=)

jo ALt
SGL Count 500/500

Ref Level 10.00 dém
20 de

@ RBW 200 kHz
SWT 38 ps @ VBW 300 kHz

Mode Auto FFT

(@ 1Pk Max

0 de

-10 dém

-20 dém
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A
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A Joy
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=70 dBi
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Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.100000 5590.450000 5609.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5600.000000 | PASS

99 % Bandwidth

Level in dBm

5580 5585 5590 5595 5600 5605 5610 5615 5620
Frequency in MHz

Bandwidth
(Spectrum ) (=)
Ref Level 10.00 dém & RBW 200 kHz
o Att 20de SWT 28.5ps @ VBW 1MHz Mode Auto FFT
SGL Count S00/500
(@ 1Pk Max
od
-10 di
-20 di
/AW % "a
-30d / !
f |
-30 di ,I
50 d
?O‘A Vol e
70 d
o
CF 5.6 GHz 400 pts Span 40.0 MHz
)i G
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 21.700000 21.700000 0.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5699.050000 5720.750000 -7.4 | PASS
26 dB Bandwidth
-10T
20T
£
g
g 301
2
3
40T
501
5680 5690 5700 5710 5720 5730 5740
Frequency in MHz
Bandwidth
Spectrum [u?]
Ref Level 10.00 dém ® RBW 200 kM2
o Al 2008 SWT 38 s @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
&
o
20 d
P AP~ P o\
304 1 !
|
l\
-40 d
50d ’
-60 de ’
N A -,‘M,"']‘Jv* U W I ,,,‘ ~
-70 d&:
-80 d
CF 5.71 GHz 600 pts Span 60.0 MHz )
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 19.100000 19.100000 0.000000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5700.450000 5719.550000 | PASS
99 % Bandwidth
10T WAI*\I\,WW\/\
£
g
E
3
wawmz |
5690 5695 5700 5705 5710 5715 5720 5725 5730
Frequency in MHz
Bandwidth
Ref Level 10.00 d&m @ RBW 200 kHz
o At 20dB SWT 28.5 ys @ VBW 1 MH2z Mode Auto FFT
SGL Count S00/500
@ 1Pk Max
e
-10d8
-20
-30 de “‘ » : @ i “‘
-40 dB ‘;‘ “‘.;
50 de
60 de ol —
-70 de
-80
CF 5.71 GHz 400 pts Span 40.0 MHz )
D QD ve
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5495 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5495.000000 40.050000 5474.975000 5515.025000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5495.000000 -9.4 | PASS
26 dB Bandwidth
-10T
20T
£
=
£ 307
i]>) +
401
5435 ' ' 54'60 ' 54'80 55'00 55'20 55;0 55'55
Frequency in MHz
Spectrum I [@
Ref Level 10.00 d&ém @ RBW 300 kHz
jo Att 20d8 SWT 50.6 ys @ VBW S5S00 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBrr
-10 dBm
-20 dém
b APV
-30 dBm f‘i‘/\}w N d(,\
-40 dém j ]
-50 dém /l \
I\ £ \
A;E"?JSE):‘,\,J Wil uu.,w‘wJ\, I Tl MmAR M o A,
-70 dBm
-80 dBm
CF 5.495 GHz 800 pts Span 120.0 MHz
L J{ GINn ve
Bandwidth
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Occupied Channel Bandwidth 99% (5495 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5495.000000 37.750000 5476.125000 5513.875000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5495.000000 | PASS

99 % Bandwidth

oT
104 \,\‘JV\J""‘/\'”V\/MJV_/V\/\,\/\'“\/\I\’\"\J\J\J
E 2071
o +
8
g =30T
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-50T
5455 5460 5470 5480 5490 5500 5510 5520 5530 5535
Frequency in MHz
Spectrum | [ﬂ,’}]
Ref Level 10.00 dém @ RBW 500 kHz
o Att 2008 SWT 18.9ps @ VBW 2MHz Mode Auto FFT
SGL Count 500/500
(@ 1Pk Max
0 der
10 dgs
20 dBm:- A TS
"‘"‘*’r N SRV S P AN ,"\u' A/ S\ AN ,'-_A,‘k
-30 dB {
I \
| \
-40 dBi
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Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 40.200000 5579.825000 5620.025000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 -8.0 | PASS

26 dB Bandwidth
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20T
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o
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Ref Level 10.00 dém ® RBW 300 kHz
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Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 37.750000 5581.125000 5618.875000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5600.000000 | PASS

99 % Bandwidth

10 MWWW
g 20
s
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T -30
3
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-50
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Frequency in MHz
Bandwidth
Ref Level 10.00 d&m @ RBW 500 kHz
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5700 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5700.000000 40.200000 40.200000 0.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5700.000000 5679.825000 5720.025000 -8.7 | PASS

26 dB Bandwidth

10t
i m
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Occupied Channel Bandwidth 99% (5700 MHz; 24.000 dBm; 40 MHz)

427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5700.000000 37.750000 37.750000 0.000000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5700.000000 5681.125000 5718.875000 | PASS
99 % Bandwidth
0T
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£
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Emission Bandwidth 26 dB (5515 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5515.000000 82.000000 5473.750000 5555.750000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5515.000000 -5.1 | PASS

26 dB Bandwidth
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Occupied Channel Bandwidth 99% (5515 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5515.000000 77.500000 5476.250000 5553.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5515.000000 | PASS

99 % Bandwidth
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Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 80 MHz)

Customized settings.

427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 82.500000 5558.750000 5641.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 -6.0 | PASS
26 dB Bandwidth
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Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 77.500000 5561.250000 5638.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5600.000000 | PASS

99 % Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5680 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5680.000000 83.000000 83.000000 0.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5680.000000 5638.250000 5721.250000 -7.0 | PASS
26 dB Bandwidth
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5680 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5680.000000 77.500000 77.500000 0.000000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5680.000000 5641.250000 5718.750000 | PASS
99 % Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5570 MHz; 24.000 dBm; 160 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 166.000000 166.000000 0.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5570.000000 5487.500000 5653.500000 -3.6 | PASS
26 dB Bandwidth
st
ot
-10T
§ L
£ 0t
3
30T
“MM*H ORI ST, o600z | VTINURRTY UMW R oo |
-401
5330 ' 54'00 ' 55;)0 56;)0 57:30 '58'10
Frequency in MHz
Bandwidth
Ref Level 10.00 dém & RBW 2 MHz
o Att 20d8 SWT 1ms @ VBW 3MHz Mode Auto Sweep
SGL Count $00/500
@ 1Pk Max
0 dér
-10 dBr
~20 d8, _V.L,a,w.r'-"r”‘»“ B2 TR W
-30 d8 " -\g
|
-40 de + l
Il \
,;n.s,?ji“,.b SRR § PN N J A AN AP nr
-60 d&
-70 dBrr
-80 d&
CF 5.57 GHz 480 pts Span 480.0 MH2z
T NN o
TR8076 Wave-Pro FCC 15.407 UNII-2_ Annex Page 49 of 52

PROPRIETARY



UNIFIED
COMPLIANCE
LABORATORY

\,

Occupied Channel Bandwidth 99% (5570 MHz; 24.000 dBm; 160 MHz)

427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 156.000000 156.000000 0.000000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5570.000000 5492.500000 5648.500000 | PASS
99 % Bandwidth
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-- End of Report —
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